

TEST CERTIFICATE

Certificate Number : 10009/SafaGrass

SafaGrass

Supplied by Technix Rubber & Plastic Ltd

Has been tested in accordance with

EN 1177: 2018 – Method 1: Determination of Impact Attenuation (HIC)

Product	Sub-base		
	Natural Grass	Concrete	
	HIC Result	HIC Result	
SafaGrass	Mat & TechMesh	> 3.0 m	0.8 m
	Mat Only	> 3.0 m	0.8 m
	Mat & 45mm Shockpad	> 3.0 m	
	Mat & 25mm Shockpad	> 3.0 m	

08 October 2020



Craig Melrose

Laboratory Manager



Sean Ramsay

Associate Director

NOTE: Products installed in combination with natural materials intended to influence their performance (e.g. rubber mats with grass or sand) cannot be conclusively tested in the laboratory. The critical fall height of such products can only be accurately determined individually by an on-site test, on a mature, fully established installation and will likely vary over time or with climatic conditions. The results contained within this certificate are an indication of the potential Impact Attenuation value achievable by the product tested, however the results apply only to the samples and test conditions detailed within the reports.